
 

Approve Deny Signatures Date 

X  
Jinsu Kim / Environmental Engineering Specialist November 4, 2024 

X  Maria D. Bebenek for 
Daniel W. Martin, P.E. / Environmental Engineer Manager November 8, 2204 

X  Maria D. Bebenek 
Maria D. Bebenek, P.E. / Program Manager November 8, 2024 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal 

NPDES PERMIT FACT SHEET 
INDIVIDUAL SEWAGE 

Application No. PA0080608 

Facility Type 
Non-
Municipal APS ID 274881 

Major / Minor Minor Authorization ID 1484205 

a 
Applicant and Facility Information 

a 

Applicant Name Fellowship of Bible Churches  Facility Name Camp Tohiglo  

Applicant Address 10670 Fort Loudon Road   Facility Address 10670 Fort Loudon Road   

 Mercersburg, PA 17236-9505   Mercersburg, PA 17236-9505  

Applicant Contact Jeffery Noll  Facility Contact Matthew Sourbier  

Applicant Phone (717) 261-7781  Facility Phone (717) 261-7781  

Client ID 43654  Site ID 452738  

Ch 94 Load Status Not Overloaded  Municipality Montgomery Township  

Connection Status No Limitations  County Franklin  

Date Application Received April 29, 2024  EPA Waived? Yes  

Date Application Accepted May 10, 2024  If No, Reason   

Purpose of Application NPDES Renewal.  

a 

 

Summary of Review 

Fellowship of Bible Churches. has applied to the Pennsylvania Department of Environmental Protection (DEP) for reissuance 
of its NPDES permit.  The permit was last reissued on April 17, 2019 and became effective on May 1, 2019.  The permit expired 
on April 30, 2024.   
 
Based on the review outlined in this fact sheet, it is recommended that the permit be drafted.   
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0080608 
Camp Tohiglo  
 

2 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) .012  

 Latitude 39º 46' 36.81"  Longitude -77º 53' 3.35"  

 Quad Name Mercersburg  Quad Code 2022  

 Wastewater Description: Sewage Effluent  

 

 Receiving Waters Licking Creek  (TSF, MF)  Stream Code 59425  

 NHD Com ID 49472370  RMI 3.81  

 Drainage Area 28.4 sq.mi.  Yield (cfs/mi2) 0.111  

 Q7-10 Flow (cfs) 3.15  Q7-10 Basis USGS gage no. 01614500  

 Elevation (ft) 507   Slope (ft/ft)        

 Watershed No. 13-C  Chapter 93 Class. TSF, MF  

 Existing Use   Existing Use Qualifier   

 Exceptions to Use        Exceptions to Criteria        

 Assessment Status Impaired  

 Cause(s) of Impairment Nutrients, Siltation  

 Source(s) of Impairment Grazing Related Agric, Grazing Related Agric  

 TMDL Status   Name   

    

 Nearest Downstream Public Water Supply Intake PA-MD Border  

 PWS Waters Conococheague Creek   Flow at Intake (cfs)        

 PWS RMI 0.0  Distance from Outfall (mi) 10  

       

 
Drainage Area 
The discharge is to Licking Creek at RMI 3.81.  A drainage area upstream of the point of discharge is estimated to be 28.4 
sq.mi., according to USGS StreamStats available at https://streamstats.usgs.gov/ss/.   
 
Streamflow 
Using USGS gage station no. 01614500 on Conococheague Creek near Fairview, MD, streamflows have been calculated 
as follows: 
 

Low Flow Yield = Q7-10gage / Drainage Areagage = 55.0 cfs / 494 sq.mi = 0.111 cfs/sq.mi.  
Q7-10site = Low Flow Yield * Drainage Areasite = 0.113 cfs/sq.mi * 28.4 cfs = 3.15 cfs  

Q1-10/Q7-10 = 48.1 cfs / 55 cfs = 0.87:1 
Q30-10/Q7-10 = 65.3 cfs / 55 cfs = 1.18:1 

 
Licking Creek 
Under 25 Pa Code §93.9z, Licking Creek is designated as Trout Stocking fishes and supports Migratory fishes.  DEP’s 2024 
integrated water quality report indicates that Licking Creek is impaired for nutrients and siltation as a result of agricultural 
activities.  There is currently no Total Maximum Daily Load (TMDL) available for review. 
 
Public Water Supply Intake  
The nearest water supply intake is PA-MD state border near Hagerstown, MD located less than 10 miles downstream of 
Conococheague Creek.  Based on the nature of the discharge (i.e., no public water supply contaminants are of concern) 
and the distance from the public water supply, the discharge is not expected to affect downstream public water supply 
standards.   
     

 
 

 

https://streamstats.usgs.gov/ss/


NPDES Permit Fact Sheet NPDES Permit No. PA0080608 
Camp Tohiglo  
 

3 

Treatment Facility Summary 

a 

Treatment Facility Name: Camp Tohiglo 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Sewage Secondary Extended Aeration Hypochlorite 0.012 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.012 N/A Not Overloaded Aerobic Digestion Other WWTP 

 
The permittee currently owns and operates an on-site sanitary wastewater treatment facility serving a church camp (i.e., 
Camp Tohiglo) located in Montgomery Township, Franklin County.  The facility utilizes an extended aeration activated 
sludge treatment process consisting of a comminutor, aeration tank, clarifier, chlorine contact tank with chlorinator, 
dechlorination/post aeration tank, and an outfall to Licking Creek.  The facility has a design flow of 0.012 MGD.  Tablets are 
currently used for chlorination and dechlorination.     
 
A sludge holding tank is utilized for sludge handling process. Sludge is then hauled off site via a local hauler to another 
treatment facility for ultimate disposal/treatment.   
 

 
Compliance History 

a 

Summary of DMRs: A summary of past 12-month DMR data is presented on the next page.   

Summary of Inspections: 06/12/2023: DEP conducted a routine inspection and noted that the facility has failed to 
properly maintain and submit records.  This violation was noted at the time of inspection.  

Other Comments: Since the last permit reissuance, the facility had two (2) violations in January 2020 and 
February 2020 regarding late DMR submission and effluent violation (CBOD), respectively.    
DEP’s database shows there is one pending open violation associated with this facility.  a 
draft permit cover letter will indicate that the permit may not be finalized until all open 
violations are resolved and closed out.     

 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0080608 
Camp Tohiglo 

 

4 

Effluent Data 

 
DMR Data for Outfall 001 (from October 1, 2023 to September 30, 2024) 

 
Parameter SEP-24 AUG-24 JUL-24 JUN-24 MAY-24 APR-24 MAR-24 FEB-24 JAN-24 DEC-23 NOV-23 OCT-23 

             Flow (MGD) 
Average Monthly 0.00084 0.00156 0.00238 0.0018 0.0005 0.00081 0.00101 0.00107 0.00161 0.00116 0.00618 0.00059 

Flow (MGD) 
Daily Maximum 0.0051 0.0042 0.00544 0.00571 0.00178 0.00582 0.0038 0.00292 0.00947 0.0089 0.00288 0.00216 

pH (S.U.) 
Daily Minimum 7.0 7.1 6.8 6.7 7.7 7.7 7.7 7.5 7.5 7.8 7.9 7.9 

pH (S.U.) 
Daily Maximum 7.5 7.8 7.9 7.9 7.9 8.0 8.0 8.0 8.1 8.0 8.2 8.1 

DO (mg/L) 
Daily Minimum 9.2 7.4 6.7 7.0 8.7 8.6 10.6 11.2 11.0 11.3 10.2 9.0 

TRC (mg/L) 
Average Monthly < 0.02 0.04 0.06 0.07 < 0.1 < 0.02 < 0.02 < 0.02 < 0.03 < 0.02 < 0.03 < 0.02 

TRC (mg/L) 
Instantaneous 
Maximum 0.08 0.69 1.10 0.45 0.03 0.21 0.09 0.08 0.17 0.1 0.1 0.04 

CBOD5 (mg/L) 
Average Monthly < 2.9 < 7.0 < 2.0 < 3.8 6.7 6.9 5.3 7.6 7.4 < 3.0 12.4 5.3 

TSS (mg/L) 
Average Monthly 3.8 2.3 4.0 < 3.5 8.5 11.0 4.5 5.5 12.3 9.3 12.5 7.8 

Fecal Coliform 
(No./100 ml) 
Geometric Mean 7 66 < 4 < 7 < 3 < 1 < 1 < 4 < 1 < 7 < 2.0 87 

Fecal Coliform 
(No./100 ml) 
Instantaneous 
Maximum 14 74 17 56 10 < 1 < 1 18 < 1 48 6 208 

Total Nitrogen 
(lbs/day) 
Annual Average          < 0.05   
Total Nitrogen (mg/L) 
Annual Average          < 17.5   
Ammonia (mg/L) 
Average Monthly 0.917 < 0.5 < 0.559 < 0.5 < 0.547 < 0.5 < 0.571 < 0.5 < 0.5 < 0.5 < 1.59 < 0.5 

Total Phosphorus 
(lbs/day) 
Annual Average          0.01   
Total Phosphorus 
(mg/L) 
Annual Average          3.81   



NPDES Permit Fact Sheet NPDES Permit No. PA0080608 
Camp Tohiglo 

 

5 

Existing Effluent Limitations and Monitoring Requirements  

 

Parameter 

Effluent Limitations Monitoring Requirements 

Mass Units (lbs/day) (1) Concentrations (mg/L) Minimum (2) 
Measurement 

Frequency 

Required 
Sample 

Type 
Average 
Monthly 

Average 
Weekly Minimum 

Average 
Monthly Maximum 

Instant. 
Maximum 

Flow (MGD) Report 
Report 

Daily Max XXX XXX XXX XXX 1/week Measured 

pH (S.U.) XXX XXX 
6.0 

Daily Min XXX 
9.0 

Daily Max XXX 1/day Grab 

Dissolved Oxygen XXX XXX 
5.0 

Daily Min XXX XXX XXX 1/day Grab 

Total Residual Chlorine (TRC) XXX XXX XXX 0.5 XXX 1.6 1/day Grab 

Carbonaceous Biochemical 
Oxygen Demand (CBOD5) XXX XXX XXX 25.0 XXX 50 2/month Grab 

Total Suspended Solids XXX XXX XXX 30.0 XXX 60 2/month Grab 

Fecal Coliform (No./100 ml) 
Oct 1 - Apr 30 XXX XXX XXX 

2000 
Geo Mean XXX 10000 2/month Grab 

Fecal Coliform (No./100 ml) 
May 1 - Sep 30 XXX XXX XXX 

200 
Geo Mean XXX 1000 2/month Grab 

Total Nitrogen 
Report 

Annl Avg XXX XXX 
Report 

Annl Avg XXX XXX 1/year Calculation 

Ammonia-Nitrogen XXX XXX XXX Report XXX XXX 2/month Grab 

Total Phosphorus 
Report 

Annl Avg XXX XXX 
Report 

Annl Avg XXX XXX 1/year Grab 

 



NPDES Permit Fact Sheet NPDES Permit No. PA0080608 
Camp Tohiglo 

 

6 

Development of Effluent Limitations 

 

Outfall No. 001  Design Flow (MGD) .012 

Latitude 39º 46' 36.81"  Longitude -77º 53' 3.36" 

Wastewater Description: Sewage Effluent 

 
Technology-Based Limitations 
 
The following technology-based limitations apply, subject to water quality analysis and BPJ where applicable: 
 

Pollutant Limit (mg/l) SBC Federal Regulation State Regulation 

CBOD5 
25 Average Monthly 133.102(a)(4)(i) 92a.47(a)(1) 

40 Average Weekly 133.102(a)(4)(ii) 92a.47(a)(2) 

Total Suspended 
Solids 

30 Average Monthly 133.102(b)(1) 92a.47(a)(1) 

45 Average Weekly 133.102(b)(2) 92a.47(a)(2) 

pH 6.0 – 9.0 S.U. Min – Max 133.102(c) 95.2(1) 

Fecal Coliform  
(5/1 – 9/30) 200 / 100 ml Geo Mean - 92a.47(a)(4) 

Fecal Coliform 
(5/1 – 9/30) 1,000 / 100 ml IMAX - 92a.47(a)(4) 

Fecal Coliform 
(10/1 – 4/30) 2,000 / 100 ml Geo Mean - 92a.47(a)(5) 

Fecal Coliform 
(10/1 – 4/30) 10,000 / 100 ml IMAX - 92a.47(a)(5) 

Total Residual Chlorine 0.5 Average Monthly - 92a.48(b)(2) 

 
 
Water Quality-Based Limitations 
 
CBOD5, NH3-N and Dissolved Oxygen (DO) 
WQM 7.0 version 1.0b is a water quality model designed to assist DEP to determine appropriate permit requirements for 
CBOD5, NH3-N and DO.  DEP’s technical guidance no. 391-2000-007 describes the technical methods contained in the 
model for conducting wasteload allocation analyses and for determining recommended limits for point source discharges.  
Th model output indicates that all existing permit requirements are still appropriate.  No changes are therefore 
recommended.     
 
Total Residual Chlorine (TRC) 
DEP’s TRC_CALC worksheet was used to determine if a WQBEL for TRC is appropriate.  The worksheet indicates that the 
existing average monthly BAT limit if 0.5 mg/L and the instantaneous maximum limit of 1.6 mg/L are still adequate.   
 
Toxics 
DEP’s minor sewage facility permit application does not require sampling of toxic pollutants.  Further, the facility only treats 